\ FCC Part 15.247_DA 00-705_Test Report
d

FCC ID: DY7RS560

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHz] LimitfMHZz] Verdict
DH5 2402 1.032 PASS
DH5 2441 1.029 PASS
DH5 2480 1.031 PASS
2DH5 2402 1.293 PASS
2DH5 2441 1.296 PASS
2DH5 2480 1.292 PASS
3DH5 2402 1.296 PASS
3DH5 2441 1.304 PASS
3DH5 2480 1.300 PASS




\ FCC Part 15.247_DA 00-705_Test Report
c FCC ID: DY7RS560

20 dB Bandwidth_DH5 2402

Agilent Spectrum Analyzer - Occupied BW

] RL RF S0Q  AC SEWSE:PULSE ALIGNAUTO 01:47:47 PMMNav 09, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M1
‘ HIFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402162 GHz
Ref Offset 5.67 dB
10dBidiy__Ref 20.00 dBm 0.39684 dBm
og I
10.0 ’1 Center Freq||
0.00 ~— 2.402000000 GHz
10.0 /"N
|~ “”\/«\V
200 ¥ T,
7 ]
100 v =,
100 /'// \.\\ﬂ
AN s
-50.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 10.1 dBm
894.06 kHz Freqoffset
Transmit Freq Error 2.932 kHz OBW Power 99,00 % OHz
x dB Bandwidth 1.032 MHz x dB -20.00 dB

;
T gilent Spectrum Ana. . lrks > @ L ® @ B 147PM
’

20 dB Bandwidth_DH5_2441

Agilent Spectrum Analyzer - Occupied BW

] RL RF S0 AC SEMSE:PLLEE ALIGNAUTO 01:50:18 PMMov 09, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M1
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44116 GHz
Ref Offset5.67 dB
10cBiy__Ref 20.00 dBm 0.25380 dBm
og \
10.0 1 Center Freq||
0.00 — .
- ] ol =y 2.441000000 GHz
-2D 0 wf‘/ \"n\/\\v
300 /1 - \u\‘“\
400 -~ BN
Y ol
-£0.0
600
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Tatal Power 10.1 dBm
889.16 kHz Freqoftset
Transmit Freq Error 2.112 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.029 MHz x dB -20.00 dB

v
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FCC Part 15.247 DA 00-705_Test Report
FCC ID: DY7RS560

20 dB Bandwidth_DH5_2480

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 01:52:02 PMNov 09,2007 [ |
Icenter Freq 2.480000000 GHz Center Freq: 2450000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480014 GHz
Ref Offset 567 dB
10cBian___Ref 20.00 dBm -0.072082 dBm
og
1o |b1 Center Freq
000 2.480000000 GHz
100 - I
00 ~ T
R — =N
-30.0 bl [,
400 = r"‘/ N ]
T e
-50.0
-60.0
-/0.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 9.83 dBm
891.92 kHz Freqofe
Transmit Freq Error 1.471 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.031 MHz x dB -20.00 dB

Agilent Spectrum Analyzer - Occupied BW

] RL RF S0Q  AC SEMSE:PULSE ALIGNAUTO (01:56:34 PMMov 09, 2017
ICenter Freq 2.402000000 GHz Center Freq; 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402166 GHz
Ref Offset 567 dB
10d8idy__Ref 20.00 dBm -2.2009 dBm
og
0o 1‘ Center Freq
0.00 2.402000000 GHz
100 /] e
00 ol ™
-30.0 M//J \\\\K
-A0.0 e
-50.0
500
-70.0
Center 2,402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kidz
Auto Man
Occupied Bandwidth Total Power 8.12 dBm
1.1727 MHz Freqoftset
Transmit Freq Error -1.657 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.293 MHz x dB -20.00 dB

Tl agilent Spectrum Ana...

;
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FCC Part 15.247 DA 00-705_Test Report
FCC ID: DY7RS560

20 dB Bandwidth_2DH5_2441

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 01:58:57 PMNov 09,2017 [ |
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441164 GHz
Ref Offset 567 dB
1Lo dBidiv Ref 20.00 dBm -1.8999 dBm
og ‘
10.0 1 Center Freq||
0o "’\/K 2.441000000 GHz
.00 o /o S
200 " A
-30.0 /J \\
0.0 hrmn ./ \\u‘\.\ .
-50.0
-60.0
-/0.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.34 dBm
1.1741 MHz Freqofe
Transmit Freq Error -1.729 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.296 MHz x dB -20.00 dB

Agilent Spectrum Analyzer - Occupied BW

il RL RF S06  AC SEMNSE:PULSE ALIGHAUTD 0Z:08:19 PMMov 09, 2017
[Center Freq 2.480000000 GHz Center Freq: 2.450000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480164 GHz
Ref Offset 5.67 dB
10cBidiy __ Ref 20.00 dBm -1.9974 dBm
og ‘
10.0 1 Center Freq||
0.0 \r\A 2.480000000 GHz
-10.0 ] T T
200 -’Jf N
-30.0 /_/ \\‘
-40.0 ™ ”“/ \\/\-
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200 000 His
Auto Man
Occupied Bandwidth Total Power 8.10 dBm
1.1734 MHz Freqoffset
Transmit Freq Error -1.960 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.292 MHz x dB -20.00 dB
M3G STATUS




FCC Part 15.247_DA 00-705_Test Report

FCC ID: DY7RS560

RL RF S0@  AC

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2402

SEMSE:RULSE

ALIGN AUTO 02:12:02 PMMaov 09, 2017

||enter Freq 2.402000000 GHz Center Freq; 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402164 GHz
Ref Offset 567 dB
1Lo dBidiv Ref 20.00 dBm -1.2186 dBm
og
108 1‘ Center Freq||
¢
000 2.402000000 GHz
100 N s SN N\ PESVEN
s /_/\/ "“—v-\\/x
-30.0 / \
-40.0 S \;’ﬁ"/ \ T
-50.0
-60.0
-/0.0
Center 2,402 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.06 dBm
1.1802 MHz Freqofe
Transmit Freq Error 2.263 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.296 MHz x dB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW
| RL RF

20 dB Bandwidth_3DH5_2441

( S0@  AC SENSE:RULEE ALIGNAUTO 02144 PMMNov 08,2017 [ ]
[Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg[Hold: 11
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441166 GHz
Ref Offset 5.67 dB
10 dBidiy Ref 20.00 dBm -1.5274 dBm
og ‘
100 1 Center Freq||
0.00 VA 2.441000000 GHz
100 {/_/\/ P i ea Vs MV‘—\/\A
000 //\ \\
300 JJ’ \
400 frcr -
-50.0
-50.0
700
Center 2.441 GHz Span 2 MHz CE st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00000k
Auto Man
Occupied Bandwidth Total Power 8.21 dBm
1.1848 MHz Freqorest
Transmit Freq Error 1,263 kHz OBW Power 99,00 % 0Hz
x dB Bandwidth 1.304 MHz x dB -20.00 dB
MSG STATUS




FCC Part 15.247 DA 00-705_Test Report
FCC ID: DY7RS560

20 dB Bandwidth_3DH5_2480

Agilent Spectrum Analyzer - Occupied BW
I RL

( RF S0Q AC SEMNSE:PULSE ALIGH AUTC 02:16:01 PMNov 09, 2017 [ |
Icenter Freq 2.480000000 GHz Center Freq: 2450000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 5.67 dB
10dBidiv Ref 20.00 dBm -1.2600 dBm
Log ‘
108 ‘1 Center Freq||
0.00 2.480000000 GHz
100 |~ mMM ™,
200
0.0 /J/ \\\
400 prgmr -
50,0
50,0
700
Center 2.43 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 h
Auto Man
Occupied Bandwidth Total Power 8.07 dBm
1.1855 MHz Freqofset
Transmit Freq Error 947 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.300 MHz x dB -20.00 dB
MSG STATUS




\ FCC Part 15.247_DA 00-705_Test Report
seend FCC ID: DY7RS560

2.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 2.759 21 PASS
DH5 2441 2.637 21 PASS
DH5 2480 2.416 21 PASS
2DH5 2402 1.988 21 PASS
2DH5 2441 1.993 21 PASS
2DH5 2480 1.640 21 PASS
3DH5 2402 2.036 21 PASS
3DH5 2441 2.083 21 PASS
3DH5 2480 1.832 21 PASS




\ FCC Part 15.247_DA 00-705_Test Report
c FCC ID: DY7RS560

Conducted Peak Output Power_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 01:48:21 PMNay 09, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur RAE[15345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGain:Low  HAtten: 30 dB cerfF PPPPP
et Offoet .67 dB Mkr1 2.401 859 375 GHZ|| ~ AutoTune
10 dB/div  Ref 20.00 dBm 2.759 dBm
fLog
CenterFreq
100 ’1 2.402000000 GHz
0.00 == I—
"] [— StartFreq
00 2,399500000 GHz
200 Stop Freq
2.404500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
' 0 Hz
-70.0
Center 2402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

T Agilent Spectrum Ana...

r
trks ”* @ Lk @ 0 1eapn
:

Conducted Peak Output Power_DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 01:50:51 PMMNay 09, 2017 F
[Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 requency
PHO: Fast —»~ T1rig:Free Run Avg|Hold: 1010 TYPE (M oot
IFGain:Low  HAtten: 30 dB cerF PPPPP
ot Offoet .67 dB Mkr1 2.440 804 375 GHZ|| ~ AutoTune
10 dB/div  Ref 20.00 dBm 2.637 dBm
JLog
CenterFreq
100 ’1 2.441000000 GHz
0.00 —
"] — StartFreq
0o 2.438500000 GHz
A0 Stop Freq
2.443500000 GHz
-30.0
100 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
' 0 Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

T Agilent Spectrum Ana...

r
trks ”* @ Lk ® 5 10 usapn
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FCC Part 15.247 DA 00-705_Test Report

FCC ID: DY7RS560

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 01:52:35 PMMNay 09, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur RAE[15345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGain:Low  HAtten: 30 dB cerfF PPPPP
et Offoet .67 dB Mkr1 2.479 820 625 GHZ|| ~ AutoTune
10 dB/div  Ref 20.00 dBm 2.416 dBm
fLog
CenterFreq
100 ’1 2.480000000 GHz
0.00 [ —
"] — StartFreq
00 2.477500000 GHz
=0 Stop Freq
2.482500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Center 2.430000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

iy Start

o Agilent Spectrum Ana...

.
Links ™ Q' i ® g 0 1szEm

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH5 2402

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 01:57:07 PMNay 09, 2017 F
|[Center Freq 2.402000000 GHz | Avg Type: Log-Pwr TRECE[12345 8 requency
PHO: Fast —»~ T1rig:Free Run Avg[Hold:»10M0 TYPE |IV] it
IFGain:Low #Atten: 30 dB CET|P PPPPP
Ref Offsot 5.67 dB Mkr1 2.402 028 750 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 1.988 dBm
JLog
CenterFreq
100 3 2.402000000 GHz
000 — —t
] ] StartFreq
00 2399500000 GHz
0 StopFreq
2404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
500 Freq Offset
' 0Hz
-70.0
Center 2402000 GHz Span 5.000 MHz

H#Res BW 3.0 MHz

#VBW 8.0 MHz

Sweep 1.067 ms (8001 pts)

T Agilent Spectrum Ana...

Links ** Q‘)f;\ oq




\ FCC Part 15.247_DA 00-705_Test Report
c FCC ID: DY7RS560

Conducted Peak Output Power 2DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 01:59:30 PM Moy 09, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur RAE[15345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGain:Low  HAtten: 30 dB cerfF PPPPP
et Offoet .67 dB Mkr1 2.441 087 500 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 1.993 dBm
fLog
CenterFreq
100 3 2.441000000 GHz
0.00 —— =]
|| ——— StartFreq
00 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

[ —

3
iy Start T Agllent Spectrum Ana... Links >* Ql)ﬁ_. SECinRELl

Conducted Peak Output Power_2DH5 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 02:08:51 PMNay 09, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur RACE[13345 6 requency
PHO: Fast —»~ T1rig:Free Run Avg|Hold: 1010 TYPE (M oot
IFGain:Low  HAtten: 30 dB cerF PPPPP
ot Offoet .67 dB Mkr1 2.480 002 500 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 1.640 dBm
JLog
CenterFreq
100 ] 2.480000000 GHz
000 — IR
i | StartFreq
00 2.477500000 GHz
=0 Stop Freq
2.482500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Center 24380000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSC STATUS




FCC Part 15.247_DA 00-705_Test Report

FCC ID: DY7RS560

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_3DH5_ 2402

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 02:12:36 PMNoy 09, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur RAE[15345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGain:Low  HAtten: 30 dB cerfF PPPPP
et Offoet .67 dB Mkr1 2.401 891 250 GHZ|| ~ AutoTune
10 dB/div  Ref 20.00 dBm 2.036 dBm
fLog
CenterFreq
100 " 2.402000000 GHz
0.00 [ee—1 S — ——*M‘—M“
| | StartFreq
00 2.399500000 GHz
=0 Stop Freq
2.404500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
il RL RF S0 AC

Conducted Peak Output Power_3DH5_2441

ALIGN AUTO

02:14:46 PMNav 09, 2017

|Center Freq 2.441000000 GHz | Avg Type: Log-Pur W[l 23e55|  requency
PHO: Fast —»~ T1rig:Free Run Avg[Hold: 10110 TYPE |IV] it
IFGain:Low #Atten: 30 dB CET|P PPPPP
Ref Offsot 5.67 dB Mkr1 2.440 891 875 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 2.083 dBm
JLog
CenterFreq
100 " 2.441000000 GHz
oo L — T _'—h_"'“‘“-—.
] — | StartFreq
00 2.438500000 GHz
0 StopFreq
2.443500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
500 Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
IMSG STATUS




\ FCC Part 15.247_DA 00-705_Test Report
c FCC ID: DY7RS560

Conducted Peak Output Power_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 02:16:34 PMNoy 09, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur RAE[15345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGain:Low  HAtten: 30 dB cerfF PPPPP
et Offoet .67 dB Mkr1 2.479 953 750 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 1.832 dBm
fLog
CenterFreq
100 ’ 2.480000000 GHz
0.00 o Bl pay
P e StartFreq
00 2.477500000 GHz
=0 Stop Freq
2.482500000 GHz
-30.0
0 CF Step
' 500.000 kHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Center 2.430000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS




\ FCC Part 15.247_DA 00-705_Test Report
seend FCC ID: DY7RS560

3.Carrier Frequency Separation

Test Mode Test Channel Result{MHZz] LimitfMHz] | Verdict
DH5 2402 0.882 0.69 PASS
DH5 2441 0.870 0.69 PASS
DH5 2480 0.898 0.69 PASS

2DH5 2402 1.154 0.86 PASS
2DH5 2441 0.954 0.86 PASS
2DH5 2480 1.300 0.86 PASS
3DH5 2402 0.982 0.86 PASS
3DH5 2441 0.994 0.87 PASS
3DH5 2480 1.158 0.87 PASS




\\ FCC Part 15.247_DA 00-705_Test Report

cend FCC ID: DY7RS560

Carrier Frequency Separation_ DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g AC SENSE:PULSE ALIGH ALTO 02:33:50 PMNay 09, 2017
|Center Freq 2.402500000 GHz Avg Type: Log-Pwr waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB CelP FRPFE
e Ofect5.07 a5 AMKr1 881.75 kHZ Auto Tune
10dBigiv__Ref 20.00 dBm -0.428 dB
0g T
10 v £AZ CenterFreq
0 A o) (@\\ — e 2.402500000 GHz
-100 Nacv W-‘ ! ] —
-200
StartFreq
-0 2.401500000 GHz
-40.0
-E0.0
. Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
| A2 | ___
2 | 240217500GHz[  2143dBm[ | | ]
] | [ ) Freq Offset
4N 0 Hz
s Il
] |
7
] |
o N
10 N
11 N
4

MSG STATUS

Carrier Frequency Separation_DH5 2441

i RL RF s0%  AC SENSE:PULSE ALTGH AUTO 02:34:41 PMNay 09, 2017
|Center Freq 2.441500000 GHz #Avg Type: RMS macE[lz45g |  Freauency
PHO: Wide —»~ 1rig:Free Run Avg|Hold: 1010 TPE M ohfobf
IFGain:low  HAtten: 30 dB CerP FRPFE
Ref Dffset 5,67 dB AMkr1 870 kHz AutoTune
10 dBidiv_Ref 20.00 dBm -0.689 dB
T
100 v !”-\2 CenterFreq
0.00 N SO o Ty 2.441500000 GHz
-100 (f"ﬂ'{ %\—\,. S M\-\
[ o Y
-200
StartFreq
0 2.440500000 GHz
-40.0
-A0.0
0 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
| A2 | ___
2 | 24M158GHz|  2528dBm | [ ]
] | e ) O Freq Offset
Y | 0 Hz
s Il
¢ Il
7
] |
s Il
10 N
11 N
4

STATUS

=
)
o]




\\ FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer Swept SA

il RL S0Q AC ALIGN AUTO 02:34:59 PMNoy 09, 2017

ICenter Freq 2 479500000 GHz #Avg Type: RMS waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB oeT|P FPFF R
Ref Offset 5.67 dB AMkr1 898 kHz AutoTune
1Lo dBidiv  Ref 20.00 dBm -0.097 dB
og
10.0 M ,1A2 CenterFreq
0.m - = : e 2.479500000 GHz
00 /"’m L‘Ir\‘-\ . ,,—v/w
o L™ R T ]
) StartFreq
-0 2.478500000 GHz
-40.0
-E0.0
. Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE m Man
m--———
2 _—_
] | Freq Offset
g - 0Hz
|
70
s Il
s Il
10 I
11 R
£
MSG STATUS

Carrier Frequency Separation_2DH5_2402

i RL s0%  AC SENSE:PULSE ALTGH AUTO 02:37:26 PMNay 09, 2017
[Center Freq 3402500000 GFiz #Avg Type: RMS mactlfoga5g|  Frequency
PHO: Wide —»~ 1rig:Free Run Avg|Hold: 1010 TPE M ohfobf
IFGainlow  #Atten: 30 ¢B perfP PPFPP
Ref Offset5.67 dB AMkr1 1.154 MHz AutoTune
10dBiaiv__Ref 20.00 dBm 3.163 dB
10.0 ’1/_\2 CenterFreq
0.00 2.402500000 GHz
0 StartFreq
A0 2.401500000 GHz
-40.0
-E0.0
0 StopFreq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE m Man
m--———
_—_
Freq Offset
___—_ 0 Hz

= OO~ EON

S

=
)
o]

STATUS




\\ FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer Swept SA

il RL S0Q AC ALIGN AUTO 02:39:02 PMNov 09, 2017

ICenter Freq 2 441500000 GHz #Avg Type: RMS waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB oeT|P FPFF R
Ref Offset 5.67 dB AMkr1 954 kHz AutoTune
10dBigiv__Ref 20.00 dBm 0.042 dB
og
10.0 .1A2 CenterFreq
om0 I 2.441500000 GHz
0 StartFreq
-0 2.440500000 GHz
-40.0
-E0.0
. Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE M Man
m--———
2 ___
] | Freq Offset
1
|
70
s Il
s Il
10 I
11 R
<
MSG STATUS

Carrier Frequency Separation_2DH5_2480

i RL 500 AC SENSE:PULSE ALIGH AUTO 02:39:25 PM Moy 09, 2017
[Center Freq 3479500000 GFiz #Avg Type: RMS mactlfogasg|  Frequency
PHO: Wide —»~ 1rig:Free Run Avg|Hold: 1010 TPE M ohfobf
IFGainlow  #Atten: 30 ¢B perfP PPFPP
Ref Offset5.67 dB AMkr1 1.300 MHz AutoTune
10dBiaiv__Ref 20.00 dBm -0.132 dB
1o .1A2 CenterFreq
A
0.m 2.479500000 GHz
00 MMA%MWWWMWWNW%
0 StartFreq
A0 2.478500000 GHz
-40.0
-E0.0
0 StopFreq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE m Man
m--———
_—_
Freq Offset
___—_ 0 Hz

= OO~ EON

S

=
)
o]

STATUS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Carrier Frequency Separation_3DH5_2402

Agilent Spectrum Analyzer Swept SA

il RL S0Q AC ALIGN AUTO 02:42:56 PMNoy 09, 2017

ICenter Freq 2 402500000 GHz #Avg Type: RMS waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB oeT|P FPFF R
Ref Offset 5.67 dB AMkr1 982 kHz AutoTune
1Lo dBidiv  Ref 20.00 dBm 0.067 dB
0g |
10.0 .1A2 CenterFreq
0.m 2.402500000 GHz
00 MW’WV"'""N‘\W MWWWWWW\W
0 StartFreq
-0 2.401500000 GHz
-40.0
-E0.0
. Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE M Man
m--———
2 _—_
] | Freq Offset
-
|
70
s Il
s Il
10 I
11 R
£
MSG STATUS

Carrier Frequency Separation_3DH5_2441

i RL s0%  AC SENSE:PULSE ALIGH AUTO 02:44:33 PMNay 09, 2017
[Center Freq 5441500000 GFiz #Avg Type: RMS mactlfogasg|  Frequency
PHO: Wide —»~ 1rig:Free Run Avg|Hold: 1010 TPE M ohfobf
IFGainlow  #Atten: 30 ¢B perfP PPFPP
Auto Tune
Ref Offset5.67 dB AMkr1 994 kHz
10dBiaiv__Ref 20.00 dBm -2.149 dB
100 .1 A2 CenterFreq
W
0.m 2.441500000 GHz
00 [ A MAMWWMWWWWMW
0 StartFreq
A0 2.440500000 GHz
-40.0
-E0.0
0 StopFreq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE m Man
m--———
_——
Freq Offset
___—— 0 Hz

= OO~ EON

S

=
)
o]

STATUS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Carrier Frequency Separation_3DH5_ 2480

Agilent Spectrum Analyzer Swept SA

S0Q AC ALIGN AUTO 02:44:56 PMNov 09, 2017

ICenter Freq 2 479500000 GHz #Avg Type: RMS waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB oeT|P FPFF R
Ref Offset 5.67 dB AMkr1 1.158 MHz AutoTune
1Lo dBidiv  Ref 20.00 dBm 0.783 dB
og
10.0 1A2 CenterFreq
i
0.m 2.479500000 GHz
00 WWNWAWMWWM el u\’\"*\f“‘\f"“*\.f"w\.f\
0 StartFreq
-0 2.478500000 GHz
-40.0
-E0.0
. Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALUE m Man
m--———
_—_
Freq Offset
0 Hz

SO~ LN

Ao

=
)
2]




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

5.Dwell Time

o ot Width[?nusr/sr:op/ch] HopsT[ﬁ?rl)*ch] DRl IHEE|| ErE) | Ve
DH5 2402 2.87 106.7 0.306 04 | PASS
DH5 2441 2,87 106.7 0.306 04 | PASS
DH5 2480 2,87 106.7 0.306 04 | PASS
2DH5 2402 2.88 106.7 0.307 04 | PASS
2DH5 2441 2.88 106.7 0.307 04 | PASS
2DH5 2480 2.88 106.7 0.307 04 | PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 2.88 106.7 0.307 0.4 | PASS
3DH5 2480 2.88 106.7 0.307 04 | PASS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Dwell Time_DH5_2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 01:48:07 PMNay 09, 2017
|‘Center Freq 2.402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE(] 2 3456 Frequency
PHO: Fast —»~ Trig: Video PE [Wih
IFGain:Low BAtten: 30 dB DET PPPPPP
AMKr1 2.873 ms Auto Tune
10dBiciy_Ref 20.00 dBm -1.08 dB
0.0 A2 CenterFreq
0.00 2.402000000 GHz
2 TRIG L] |
00
Ao StartFreq
300 2402000000 GHz
400 0 |
500
o Stop Freq
2.402000000 GHz
700
Center 2402000000 GHz Span 0 Hz CFStep
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
| MER| MODE TRC SCL FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A m Man
———
_mm
Freq Offset

0Hz

i RL SO AC SENSE:PULSE ALIGH ALUTO 01:50:38 PM Moy 09, 2017
|Center Freq 2 441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[1 23 4 5 6 Frequency
PNO: Fast —»— Trig: Video TYPE [Vilbiihhid
IFGain:Low #Atten: 30 dB ver|F FRFFF
AMKr1 2.873 ms Auto Tune
10 dBidiy__Ref 20.00 dBm -0.60 dB
og
100
A2 CenterFreq
0.00 ) 1| 2.441000000 GHz
400 2 TRIG L
0 StartFreq
- 2.441000000 GHz
-40.0
-E0.0
StopFreq
2.441000000 GHz
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKF| MODE| TRC 5CL FUNCTION  FUNCTION WIDTH FNCTONvALE ~ |Pte Man
--_
[ 253ms[ ___ 341dBm|
Freq Offset

0Hz




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Dwell Time_DH5 2480

Agilent Spectrum Analyzer - Swept 5A

i RL RF 0% AC SEMSE:PLLSE ALIGNAUTO 01:52:21 PMMNov 09, 2017
|Center Freq 2.480000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast —»— Trig: Video THPE ok
IFGainiLow  HAtten: 30 dB cerfF PRPPP
AMKr1 2.873 mg|| ~ AutoTune
10 dBiciv_Ref 20.00 dBm -0.98 dB
10.0
1A2 CenterFreq
0o 2.480000000 GHz
) TRIG L[]
100
0 StartFreq
0o 2.480000000 GHz
400
A0 I
m Stop Freq
2.480000000 GHz
Center 2.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w; MODE TRC SCL FUNCTION FUMCTIOM WD TH FUMCTIOM VALUE m Man
| A2 | __—
| 386dBmMm[ [ T
_—__— Freq Offset

Dwell Time_2DH5_2402

0 Hz

il RL RF AC SEMSEPULEE ALIGN AUTO 01:56:54 PM Moy 09, 2017
|\Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency

PNO: Fast —— Trig: Yideo THPE o

IFGain:Low #Atten: 30 dB cerfP PPPPP
AMKr 2.877 ms Auto Tune

10gBidiv_Ref 20.00 dBm 2.01dB
108 11_,!\2 CenterFreq
0.00 v ’ 2402000000 GHz

00 il 1 ! { ok
0 StartFreq
300 2402000000 GHz

-40.0
500
n w Stop Freq
2.402000000 GHz
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
EI--_——
| F | | 1872ms|  726dBm| [ | ]

I R I R Freq Offset

0 Hz




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Dwell Time_2DH5 2441

Agilent Spectrum Analyzer - Swept 5A

RF S09  AC ALIGNAUTO 01:59:17 PMMoy 09, 2017

|Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast —»— Trig: Video THPE ok
IFGainiLow  HAtten: 30 dB cerfF PRPPP
AMKr1 2.877 mg|| ~ AutoTune
10 dBiciv_Ref 20.00 dBm 0.10 dB
10.0 Center Freq
nm 7 142 2.441000000 GHz
00 /ﬁx\[} ! TRIG LT
0 StartFreq
0o 2.441000000 GHz
400
A0 I
W m Stop Freq
2.441000000 GHz
Center 2441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w; MODE TRC SCL FUNCTION FUMCTIOM WD TH FUMCTIOM VALUE m Man
| A2 | __—
2 sysdBm[ [
3 _—__— Freq Offset
;_)1 - ] 0 Hz
6
T
8
9
10
11 R I B
4

Dwell Time_2DH5_2480

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q  AC SEMSE:PULEE] ALIGN AUTO 02:02:38 PMMov 09, 2017

|\Center Freq 2.480000000 GHz | Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
PNO: Fast —— THy: Video TPE |\
IFGain:Low #Atten: 30 dB cerfP PPPPP
AMKr1 2.877 ms Auto Tune
10dBiciy_Ref 20.00 dBm 1.10 dB
108 CenterFreq
0.m a 142 2.480000000 GHz
-10.0 gl I ) i
0 StartFreq
08 2.480000000 GHz
400
500
2.480000000 GHz
700
Center 2,.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
EI--_——
| F | |  1444ms|  B85dBm| | | ]
I R I Freq Offset
0 Hz

2
3
4
5
6
7
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1
1
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\\ FCC Part 15.247_DA 00-705_Test Report
eend FCC ID: DY7RS560

Dwell Time_3DH5_ 2402

Agilent Spectrum Analyzer - Swept 5A

i FRL RF 0% AC SENSE:PULSE ALIGN AUTO 02:12:22 PM Moy 09, 2017
I‘Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRAE|1 23456 Frequency
PNO: Fast —»— Trig: Video THPE ok
IFGainLow  HAtten:30 dB cerfP PEP PP
Auto Tune
AMKr1 2.878 ms|
10 dBidiv _ Ref 20.00 dBm -1.15 dB
Log
1og CenterFreq
000 142 2.402000000 GHz
- _ s _
00 ra i iy
200
StartFreq
08 2.402000000 GHz
-400 I
500
00 Stop Freq
2.402000000 GHz
700
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w; MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
2878 ms 1 e |
2 1.136 ms 481dBm/ [ T ]
3 - ] Freq Offset
;_)1 e Y 0Hz
6
T
8
9
10
11 I A N R I
4 ¥
MSG STATUS
Dwell Time_3DH5_ 2441
Agilent Spectrum Analyzer - Swept SA
il RL RF 0@ AC SENSE:PULSE ALIGN AUTO 02:14:32 PM Moy 09, 2017
|\Center Freq 2.441000000 GHz | Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
PNO: Fast —»— THig: Video TYPE |l
IFGain:Low #Atten: 30 dB cerfP PPPPP
AMKr1 2.878 ms Auto Tune
10dBiciy_Ref 20.00 dBm -1.06 dB
108 CenterFreq
000 142 2.441000000 GHz
i) p.m | i |
-10.0 r
200
StartFreq
08 2.441000000 GHz
-400 I
500
00 M Stop Freq
2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
a2 | [t (A 2878 ms 1 o6 [ 0 |
2 I m___
3 1 Freq Offset
4 0Hz
5
6
7
8
9
10
11
<

STATUS
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\\ FCC Part 15.247_DA 00-705_Test Report
eend FCC ID: DY7RS560

Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer - Swept 5A

i FRL RF 0% AC SENSE:PULSE ALIGN AUTO 02:16:20 PM Moy 09, 2017
I‘Center Freq 2.480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRAE|1 23456 Frequency
PNO: Fast —»— Trig: Video THPE ok
IFGaimLow  HAtten: 30 dB cerfF PRPPP
Auto Tune
AMKr1 2.878 ms|
10 dBidiv__ Ref 20.00 dBm -0.76 dB
Log
1og CenterFreq
000}z 142 2.480000000 GHz
o I ™ F ataa
200
StartFreq
08 2.480000000 GHz
-400 I
500 .
00 “ m StopFreq
2.480000000 GHz
700
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1,000000 MHz
|m MODE TRC SCL * ¥ FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
| A2 | A 2.878 ms| (A Q768 0000 0000000 00000000000 ]
2 138.1us s04dBm [ |
3 e O Freq Offset
g e Y 0Hz
6
T
8
9
10
11 I A N R I
4 ¥
IMSG STATUS




\ FCC Part 15.247_DA 00-705_Test Report
seend FCC ID: DY7RS560

5.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 | PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGM AUTO 02:36:16 PMMoy 09, 2017

|ICenter Freq 2. 441750000 GHz | #Avg Type: RMS TRAE[L 23456 Frequency
PNO: Fast —»— Ttig:Free Run Avg[Hoeld: 10110 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRPP P
o Ofeat5.67 dB AMKr1 77.926 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm -0.765 dB
100 ’32 CenterFreq
DUD Aappa A ANl m e ahd o anA RN hp g N AR Al AR AAR D A AR AA AN AN R AAABY A AN AN 2-441750000GHZ
-10.0
e l StartFreq
0o L 2.400000000 GHz
-40.0 I
-50.0
500 i Stop Freq
2.483500000 GHz
00
Start 240000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
| MKF| MODE TRE SCL FUNCTION | FUNCTIONWIDTH FNCTONVALE & [Ruto Man
m--———
P F | | f| = 2402046GHz|  218dBm| | | |
- r ] Freq Offset
0 Hz

MSG STATUS

Hopping Channel Number_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 02:41:52 PMMay 09, 2017

#Avg Type: RMS TRACE|1 223456

|Center Freq 2.441750000 GHz

Frequency

Trig: Free Run Avg|Hold: 10/10 TPE M ity
.EE?.JE:‘W* #Atten: 30 dB cerfP FRPPP
Ref Offset6.67 dB AMKr1 78.062 MHz Auto Tune
10 gBIdiv Ref 20.00 dBm -2.617 dB
100 2 CenterFreq
0w 2 441750000 GHz
0 WWNM eI A AR AR WMWNWW
e [ 1 StartFreq
o y || 200000000 che
-40.0 1
-E0.0 l.‘
50.0 Stop Freq
2.483500000 GHz
700
Start 240000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
| MKF| MODE TRC SCL FUNCTION | FUNCTIONWIDTH FUNET\DN Ve [outo Man
m--_
| F | ___
[ R B Freq Offset
0Hz

S OO~ O AWM

Ao

STATUS
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FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Hopping Channel Number_3DH5 2402

] RL RF a0 AC SEMSEPULEE ALIGH BUTO 02:47:38 PMMNoy 09, 2017
[Center Freq 2.441750000 GHz #hvg Type: RMS macE[l2345e |  Freauency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 10/10 TYPE | '
IFGain:Low #Atten: 30 dB verPPPPPP
o Offeots.67 db AMKr1 77.812 MHzZ Auto Tune
10gBidiv_Ref 20.00 dBm -1.816 dB
100 CenterFre
] B - - ; ‘M 2.441750000 GHq
A A A A e A A e sy ' :
-10.0 [ |
20 ‘ } StartFreq
=00 }J M 2.400000000 GHz
-40.0 \
500
00 b Stop Freq
2.483500000 GHz
700
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
|w; MODE TRC SCL ® \s FUMCTION FUMCTION WIDTH FUMCTION WALUE & m Man
| A2 | A  77812MHz[(ny 81608 [ [ ]
[ 2402161GHz| _ ©0785dBm[ | [ ]
- ] Freq Offset
1 A 0 Hz




FCC Part 15.247_DA 00-705_Test Report

FCC ID: DY7RS560

6.Band-edge for RF Conducted Emissions

dos | sy [rovona | oo | e s Level g v
DH5 2402 On 2.426 -51.996 -17.57 PASS
DH5 2402 Off 2.408 -52.736 -17.59 PASS
DH5 2480 On 2.128 -50.302 -17.87 PASS
DH5 2480 Off 2.169 -52.768 -17.83 PASS
2DH5 2402 On 1.066 -52.032 -18.93 PASS
2DH5 2402 Off -0.602 -52.101 -20.6 PASS
2DH5 2480 On 0.866 -51.148 -19.13 PASS
2DH5 2480 Off 0.825 -52.484 -19.18 PASS
3DH5 2402 On 1.001 -52.268 -19 PASS
3DH5 2402 Off 0.849 -52.490 -19.15 PASS
3DH5 2480 On 0.928 -50.621 -19.07 PASS
3DH5 2480 Off 0.332 -52.419 -19.67 PASS




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_ DH5 2402 Hopping On

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 5 SEMSE.PULSE ALIGH AUTO 02:34:23 PM Moy 09, 2017
|[Center Freq 2. 400000000 GHz | #Avg Type: RMS WaCE[[2za5g|  requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGain:Low  WAtten:30 dB oETIFFRFPRF
o OTeot5.67 dB MKkr4 2.382 967 5 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -51.996 dBm
oo 91 Center Freq
DDD I . | al oo M n I Ao o AA R g A A nfA 2.400000000GHZ
100 TR AYVESTARLTATAVAYMANARIPSRATRVALY | e
AARRIIARARRI A RARENRRRRRIAEZ] 2!
w0 ( StartFreq
500 | 2.370000000 GHz
-400
¢ ;
L P PR U ittt bt b StopFreql
2.430000000 GHz,
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WVALLUE m Man
1 III--_—
| 24000000GHz| 54863dBm|[ | |
[ 23900000GHz|  54671dBm| | | FreqOffset
| 23809675GHz|  51996dBm| | | 0 Hz
[ A A R
6 (A
7 I A R A
g - 1]
10
11 I I I O I I I
<
MSG STATUS

] RL Soa  AC SEMSE:RULZE ALIGN AUTO (01:48:35 PM Mov 09, 2017

Icenter Freq 2 357000000 GHz | #Avg Type: RMS Wace[[23455|  Frequency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TPE M ibiifohf
IFGain:Low #Atten: 30 dB CeTPFPFPP
et Offeet 567 dB Mkré 2.366 271 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm -52.736 dBm
og
o8 %} Center Freq
0.0 H 2.357000000 GHz
e el
e I StartFreq
00 7| 23to000000 GHz
-400
-50.0 + 3 \JQ l
- (TRPR WO DRP TR SRR T T s M o mbnu  a o IJ‘LLWW StopFreql
' 2.404000000 GHz
=70,
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MKF| MODE| TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION veLlE & JRuie Man
1 III--
III--
_ Freq Offset
] 0 Hz

p——— .
iy sl‘arj Tl ag ECtrum Ana. .. Links "




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA
] RL Soa  AC SEMSE:RULZE ALIGN AUTO (02:35:33 PMMov 09, 2017

[Center Freq 2 483500000 GHz | #Avg Type: RMS Wac[{z3456( T reduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 THPE|M oo
IFGainlew  WAtten: 30 dB CETPFRFPFF
o OTeet5.67 dB MKkré 2.497 780 0 GHz Auto Tune
10 dBidiv Ref 20.00 dBm -50.302 dBm
og
0o \21 Center Freq
D.Dunnjﬂml AN g o n [ B pla B B op o oAll o a 2.483500000GHZ
oo WA ATV |
M\"ﬁ'” PIYPIYVITFrVeyvyy ”'. 17,67 dBn)
’ | StartFreq
0o k 2.453500000 GHz
-40.0 4
0 | A2 ¢ 3 '
s b vt T T AT T L |
. Stop Freq
2513500000 GHz
-70.0
Center 248350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKF MODE| TRE| SCL FUNCTION | FUNCTION WIDTH ST Man
1 III--__—
)l N | | f|  24835000GHz| 54986dBm| | | |
3 | N | [f[] 25000000GHz[ &428edBm| [ [ ] Freq Offset
N | [f]  24977800GHz| &0302d¢Bm| | [ ] 0 Hz
5 [ I I ) A R A
6
7
8
9
10
1 I
hd >
MSG STATUS

S0Q AC ALIGHN AUTO 01:52:50 PM Mov 09, 2017 F
Icenter Freq 2 489000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~»~ Trig:Free Run Avg|Hold: 10110 THPE|M ehftfiohfobtt
IFGainlow  HAtten:30 dB vET|P PRPF P
et 567 dB MKkrd 2.489 198 00 GHz|| ~ AutoTune
10 cBrav__Ref 20.00 dBm -52.768 dBm
100 K 1 Center Freq
0m / 2489000000 GHz
-100
/ \ -17 83 dBm |
-200 f !
/ \ StartFreq
-300 ;‘\/ L\ 2.478000000 GHz
40.0
ool Ly 2 t" 3 '
-BD.D L7 [V T MY PR A b P oA AP AT iy AR i 0 StopFreq |
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ M Man
1 III--__—
Al N[ [ f | 2.483 500 00 GHz 56486dBm[ [ [ 0]
| f | 2,500 000 00 GHz 63813dBm| [ [ ] Freq Offset
[f[  248919800GHz[ 52768dBm| | [ ] 0 Hz
- - ]
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FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_2DH5 2402 Hopping On

Agilent Spectrum Analyzer Swept SA
] RL Soa  AC SEMSE:RULZE ALIGN AUTO (02:38:40 PM Mov 09, 2017

Icenter Freq 2 400000000 GHz | #Avg Type: RMS wacE[io5455|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 THPE|M oo
IFGain:Law HAtten: 30 dB CETPFRFPFF
Auto Tune
Ref Offset 567 dB Mkrd 2.383 252 5 GHz
10cBidiv__Ref 20.00 dBm -52.032 dBm
og
100 1 CenterFreq
0.00 vy Y ks | 2400000000 GHz
-10.0 |
200 , -18.93 dBm
[ StartFreq
-300 ) 2.370000000 GHz
-40.0
4 3 2 |
0 Stop Freq
2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ M Man
1 III--_—_
)l N | [ f 2.400 000 0 GHz 52856dBm| [ [ ]
3 [ N | 2.390 000 0 GHz 5479%6¢Bm[ [ [ 0] Freq Offset
| N[ [f] 23932525GHz| 52032dBm| | [ | 0Hz
y - 5751
6
7
8
9
10
1 ]
hd >
MSG STATUS

S0Q AC ALIGHN AUTO 01:57:22 PMHMov 09, 2017 F
Icenter Freq 2 357000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~»~ Trig:Free Run Avg|Hold: 10110 THPE|M ehftfiohfobtt
IFGainlow  HAtten:30 dB vET|P PRPF P
et 567 dB Mkr4 2.381 158 GHZ Auto Tune
10 cBrav__Ref 20.00 dBm -52.101 dBm
ol 1 Center Freq
0.00 h 2.357000000 GHz
-100 |
- -20.60
a0 Jﬁ' StartFreq
-0 2310000000 GHz
-40.0 4 {1‘2 |
-A0.0 . 3
10 Y RUETRT Y | TR LJ.‘_‘”.“H *H#M‘FWMMMWWWWWWN Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ M Man
1 III--_——
)l N | [ f 2,400 000 GHz 53869dBm| [ [ ]
| f | 2,390 000 GHz 56864dBm| [ [ ] Freq Offset
[ F] 2391158 GHz| 52401dBm| | [ | 0 Hz
]
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FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL Soa  AC SEMSE:RULZE ALIGN AUTO (02:40:33 PM Mov 09, 2017

Icenter Freq 2 483500000 GHz | #Avg Type: RMS wacE[io5455|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 THPE|M oo
IFGain:Law HAtten: 30 dB CETPFRFPFF
e Ofrect5.07 d MKkré 2.494 300 0 GHz Auto Tune
10cBidiv__Ref 20.00 dBm -51.148 dBm
og
100 1 CenterFreq
0.00 2.483500000 GHz
. wwwwwmmwwml |
-19.13 dBm|
=200
l StartFreq
-300 " 2.453500000 GHz
-40.0 2 4 |
0 | ¢ 03
. [P e P N TRAY TR PR Y PR
00 StopFreq |
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ w Man
III--_——
2 | N[ [f] 2.483 5000 GHz 53626dBm| [ [ ]
& N | 2500000 0 GHz 54300¢Bm[ [ [ 0] Freq Offset
N | [f]  24943000GHz| &1448dBm| | [ ] 0 Hz
X - — — 00
6
7
8
9
10
1 ]
hd >
MSG STATUS

Band-edge for RF Conducted Emissions_2DH5_2480_Hopping Off

Agilent Spectrum Analyzer Swept SA

S0Q AC ALIGHN AUTO 0Z:09:06 PM Moy 09, 2017
[Center Freq 2 489000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency

PNO- Fast ~»~ Trig:Free Run Avg|Hold: 10110 TYPE |V okttt

IFGain:Low #Atten: 30 dB CeTPFPFPP
Auto Tune

Ref Offset 5.67 dB Mkrd 2.489 497 75 GHz

1L%5|Bldiv Ref 20.00 dBm -52.484 dBm
0o Center Freq
0.00 4 2.489000000 GHz

-19.16 dBm|

-200

R StartFreq

-30.0 2.478000000 GH
-40.0 N \’“\ 4 i |
00 ) \ 2 . 3

9
0 TV WU FYS PN AP P ST S SO WY Stop Freql

600

2,500000000 GHz,
-70.0
Start 2.47800 GHz Stop 2.50000 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MHz
MER MODE| TRC) SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE & M Man
1 III--___
Al N[ [ f | 2.483 500 00 GHz 53828dBm|[ [ [ 0]
3 [ N | 2500 000 00 GHz 56029¢Bm[ [ [ ] Freq Offset
| N[ [f]  249949775GHz| H2484dBm| | [ | 0Hz
5 [N I I ) N I

= 0W0No~;m

S

=
@
(7]

STATUS
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FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_3DH5 2402 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL Soa  AC SEMSE:RULZE ALIGN AUTO (02:44:03 PM Mov 09, 2017

Icenter Freq 2 400000000 GHz | #Avg Type: RMS wacE[io5455|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 THPE|M oo
IFGain:Law HAtten: 30 dB veTfF FPPF P
Auto Tune
Ref Offset 567 dB Mkrd 2.383 185 0 GHz
10 dBidiv Ref 20.00 dBm -52.268 dBm
og
100 1 CenterFreq
0.00 AT 2.400000000 GHz
-10.0 Y YTV i'MH',’ |
200 ’ -19.00 dBm
‘ StartFreq
-300 ) 2.370000000 GHz
-40.0
’4 3 2 |
-A0.0 Vi |
L - a " . bl y e b
0 il Stop Freq
2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ w Man
III--___
2 | N[ [f] 2.400 000 0 GHz 53465dBm| [ [ ]
& N | 2.390 000 0 GHz 54388¢Bm[ [ [ 0] Freq Offset
N[ [f] 23931850GHz| 52268dBm| | [ | 0Hz
y - r—  — 5751
6
7
8
9
10
1 ]
hd >
MSG STATUS

Band-edge for RF Conducted Emissions_3DH5_2402_Hopping Off

Agilent Spectrum Analyzer Swept SA

S0Q AC ALIGHN AUTO 02:12:50 PM Mov 09, 2017
Icenter Freq 2 357000000 GHz | #Avg Type: RMS macE[12g455|  Freauency
PNO- Fast ~»~ Trig:Free Run Avg|Hold: 10110 THPE|M ehftfiohfobtt
IFGainlow  HAtten:30 dB vET|P PRPF P
Auto Tune|
Ref Offset 5,67 dB Mkr4 2.368 245 GHz
10 cBrav__Ref 20.00 dBm -52.490 dBm
00 E CenterFreq
oo ['\ 2.357000000 GHz
-100 |
200 -18.15 Ldm
' [ StartFreq
-0 'J 2310000000 GHz
-40.0
¢ p3 L 0 '
-A0.0
. ._:'ra..-ml..u TPTRI LRI MTHT AT Ll u_'u.r MWWMWMW Stop Freql
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ M Man
1 III--___
)l N | [ f 2,400 000 GHz 51830dBm[ [ [ ]
3 [ N | 2.390 000 GHz 54307¢Bm| [ [ 0] Freq Offset
N[ [f] 2368245GHz| B2490dBm|[ [ [ | 0 Hz
g || I B
7
8
9
10
11 1 R R
<

STATUS

=
@
(7]




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL Soa  AC SEMSE:RULZE ALIGN AUTO (02:46:03 PMMov 09, 2017

Icenter Freq 2 483500000 GHz | #Avg Type: RMS wacE[io5455|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 THPE|M oo
IFGain:Law HAtten: 30 dB CETPFRFPFF
Auto Tune
Ref Offset 567 dB Mkrd 2.491 382 5 GHz
10cBidiv__Ref 20.00 dBm -50.621 dBm
og
100 1 CenterFreq
0.00 5 iy : i Y 2.483500000 GHz
-10.0 l |
-15.07 dBm|
=200
l StartFreq
-300 I 2.453500000 GHz
-40.0 4
| A2 ¢ 3 '
0.0 T ST PHPYSEY P IR PRV Y PR RYSSOFVTOOI ST |
00 " StopFreq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ w Man
III--___
2 | N[ [f] 2.483500 0 GHz 54642dBm| [ [ ]
& N | 2500000 0 GHz 54588¢Bm[ [ [ 0] Freq Offset
| N[ [f] 24913825GHz| S0621dBm| | [ | 0Hz
y - - 5751
6
7
8
9
10
1 ]
4 >
MSG STATUS

Band-edge for RF Conducted Emissions_3DH5_2480_Hopping Off

Agilent Spectrum Analyzer Swept SA

S0Q AC ALIGHN AUTO 02:16:48 PMMov 09, 2017
[Center Freq 2 489000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO- Fast ~»~ Trig:Free Run Avg|Hold: 10110 TYPE |V okttt
IFGain:Low #Atten: 30 dB CeTPFPFPP
Auto Tune
Ref Offset 5.67 dB Mkr4 2.498 528 75 GHz
1L%5|Bldiv Ref 20.00 dBm -52.419 dBm
0o 1 Center Freq
0.00 2.489000000 GHz
-100 "'\

I

200 { 1967 dBm

, \ StartFreq
-no fw’ \"’A« 2.478000000 GHz
400 { \ ) 4 |
-A0.0
10 d s A Al e AL A At B Dt bty ‘-NWM\-’!«W Stop Freql
' 2,500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz
Auto Man

MKR MODE| TRC) SCL FUHCTION FUNCTION WIDTH FUNCTION V&LUE | |

‘ 1 IR 2. 430 158 75 GHz 0. 332 dBm| |

]

| f|  248350000GHz[ 65604dBm| | [ |

3 | N[ [f]  250000000GHz| 64814cBm| [ [ | FreqOffset

| N[ [f]  249852875GHz| 62419dBm| [ [ | 0Hz
q - ]

= 0W0No~;m

S

STATUS

=
@
(7]




\ FCC Part 15.247_DA 00-705_Test Report
seend FCC ID: DY7RS560

7.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre [ RBW VBW Limit .
Test Mode Channel [MHz] [MHz] [kHz] [kHz] Pref[dBm] [b%vrﬁl] [dBm] Verdict
<-
DH5 2402 30 25000 100 300 2.453 | -47.327 17,547 PASS
DH5 2441 30 25000 100 300 2.349 | -46.614 = PASS
17.651
<-
DH5 2480 30 25000 100 300 2.152 | -47.130 17.848 PASS
2DH5 2402 30 25000 100 300 0.708 | -46.620 19<2'92 PASS
2DH5 2441 30 25000 100 300 1.007 | -46.914 18<S;93 PASS
2DH5 2480 30 25000 100 300 0.634 | -46.176 19<?:66 PASS
3DH5 2402 30 25000 100 300 0.162 | -46.269 19<E;38 PASS
3DH5 2441 30 25000 100 300 0.726 | -46.779 < PASS
19.274
3DH5 2480 30 25000 100 300 0.772 | -47.227 19<2-28 PASS




\ FCC Part 15.247_DA 00-705_Test Report
d

FCC ID: DY7RS560

RF Conducted Spurious Emissions_ DH5 2402

Agl lent Spectrum Analyzer - Swept SA

Center 2.402000 GHz

15 Start

Span 2.000 MHz

RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 01:48:47 PMMNov 09, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[1[23456 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10/10 TYPE| M Wbt
IFGain:Low #Atten; 30 dB perfP PPPPEP
Ref Offset 5,67 dB Mkr1 2.402 157 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.453 dBm
Log
Center Freq
100 3 2.402000000 GHz
0.00 _Nmp-—-w—--—_,g\_‘
// \\\ StartFreq
100 - - 2.401000000 GHz
IMN A\\w“\m 1755 dim
= StopFreq
2.403000000 GHz
-30.0 / \
-400 w W CF Step
200.000 kHz
Auto Man
-50.0
A0 Freq Offset
0Hz
-70.0

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

ALIGN AUTO 01:48:59 PMMov 09, 2017

ICenter Freq 12 515000000 GHz

RAvg Type: RMS TRACE|1 23456

Frequency

Start 30 MHz

15 Start

Tl Agilent Spectrum Ana..,

Trig: Free Run Avg|Held: 2110 TYPE| I bttt
.ESS..,FE’;,* #Atten: 30 dB pETF PRPPP
Ref Offset 5.67 dB Mkr2 24.984 GHz AutoTune
10 dBidiv ~ Ref 20.00 dBm -47.327 dBm
fLog
CenterFreq
1o 12515000000 GHz
1
[on
StartFreq
00 30.000000 MHz
-17.55 dBm|
e Stop Freq
25.000000000 GHz
-30.0
400 CF Step
2J| 2.497000000 GHz
Auto Man
-A0.0 b
00 Freq Offset
0Hz
700
Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (8001 pts)
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c FCC ID: DY7RS560

RF Conducted Spurious Emissions_ DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 01:51:03 PMMow 09, 2017
|ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Wide —»— 1ig: Free Run Avg|Held: 10/10 TYPE| I Wbt
IFGain:Low #Atten: 30 dB petlP PR PP
Ref Offset’5.67 dB Mkr1 2.441 156 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.349 dBm
Log
Center Freq
0o 2.441000000 GHz

o

/ StartFreq

-10.0 2.440000000 GHz
| - ]

JM M 1768 dBmfl f—

- -
a0 StopFreq
2.442000000 GHz
300 )’JI; \
I g™ CF Step
200.000 kHz
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 2.000 MHz
& #VBW 300 kHz Sweep 1.067 ms (8001 pts)

Links ™ Q:)ﬁ_. il

Agilent Spectrum Analyzer - Swept SA

I RL RF ALIGN AUTO 01:51:15PMMNov 09, 2017
ICenter Freq 12.515000000 GHz , #Avg Type: RMS mecE[{23456| T requency
PNO: Fast —— 1tig:Free Run Avg[Held: 2110 TPE M ity
IFGain:Low #atten: 30 dB pETfF FRPPP
Auto Tune
Ref Offset 5 67 dB Mkr2 24.860 GHz
10 dBidiv  Ref 20.00 dBm -46.614 dBm
JLeg
CenterFreq
100 1 12515000000 GHz
0.00
StartFreq
00 30.000000 MHz
-17.65 dBm|
0 StopFreq
25.000000000 GHz
300
-40.0 CF Step
2.497000000 GHz,
Auto Man
500
0.0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

[— [
' Start T Agilert Spectrum Ana... links @ L @ g 19 151Pm
L
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FCC ID: DY7RS560

RF Conducted Spurious Emissions_DH5 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 01:52:01 PMMow 09, 2017
|ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Wide —»— 1ig: Free Run Avg|Held: 10/10 TYPE| I Wbt
IFGain:Low #Atten: 30 dB petlP PR PP
Ref Offset’5.67 dB Mkr1 2.480 159 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2,152 dBm
Log
Center Freq
0o ] 2.480000000 GHz
0.00 ,f""““““"““""—!\
,/ \\ StartFreq
00 2.479000000 GHz
X e W
.«"’W \"\"\1\‘ 17,85 dBm
0 ' StopFreq
2.481000000 GHz
-30.0 Mf’ \
I a Wl CF Step
) 200.000 kHz
Auto Man
500
500 Freq Offset
. 0 Hz
700

Agilent Spectrum Analyzer - Swept SA

Span 2.000 MHz
Sweep 1.067 ms (8001 pts)

Links ™ Q:)ﬁ_. il

#VBW 300 kHz

15 Start

i RL RF ALIGN AUTO 01:53:14 PM Moy 09, 2017 F
ICenter Freq 12.515000000 GHz #Avg Type: RMS TRACE[12345 6 requency
PHO: Fast —— 1rg:Free Run Avg|Hold: 2110 TYPE{M bty
IFGain:Low #Atten: 30 dB peTfP PPPPF
Auto Tune
Ref Offset 5,67 dB Mkr2 24.959 GHz
10 dBidiv  Ref 20.00 dBm -47.130 dBm
fLog
CenterFreq
ol 12.516000000 GHz
1
Q0o
StartFreq
A0 30.000000 MHz
-17.53 dBm|
e Stop Freq
25.000000000 GHz
-300
400 CF Step
24| 2.497000000 GHz
Auto Man
500
600 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (8001 pts)

Links > Ql)f;\_. ol
L

71 Adgilent Spectrum Ana. .




FCC Part 15.247 DA 00-705_Test Report

FCC ID: DY7RS560

RF Conducted Spurious Emissions_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 01:57:34 PMMNow 09, 2017
ICenter Freq 2.402000000 GHz #Bvg Type: RMS MACET23455 | | reduency
PNO: Wide —»— 1ig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB nerfP PPPPP
ot Offect 6,67 Mkr1 2.402 169 00 GHZ|[ ~ AutoTune
10 dBidiv  Ref 20.00 dBm 0.708 dBm
Log
Center Freq
0o 2.402000000 GHz
’1
0.00 4
MMW W A StartFreq
100 f/M W\ 2.401000000 GHz
200 / \\\ -19.29 dBm
- Stop Freq
2.403000000 GHz
300 lf" Y
O A g CF Step
) 200.000 kHz,
Auto Man
A00
00 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 2.000 MHz
#VBW 300 kHz Sweep 1.067 ms (8001 pts)

Agilent Spectrum Analyzer - Swept SA

Links ™ Q:)ﬁ_. il

il RL RF ALIGN AUTO 01:57:46 PMMow 09, 2017 F
lCenter Freq 12.515000000 GHz , #Avg Type: RMS TACE[123456 requency
PNO: Fast —— 1'g:Free Run Avg|Held: 2110 TPE| M el
IFGainlow  #Atten: 30 dB perfP PRP PP
Auto Tune
Ref Offset 5.67 dB Mkr2 23.261 GHz
10 dBidiv  Ref 20.00 dBm -46.620 dBm
JLeg
CenterFreq
100 12515000000 GHz
Q0o 1
StartFreq
400 30.000000 MHz
200 -19.29 dBm|
- Stop Freq
25.000000000 GHz
-300
-400 _ | CF Step
2 2.497000000 GHz
Auto Man
SA00
0.0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

P o

+y Start

;
links @ L@ g i0fe] 157m
L

1 Agilent Spectrum Ana.,.




\ FCC Part 15.247_DA 00-705_Test Report
c FCC ID: DY7RS560

RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 01:59:42 PMMow 09, 2017
|ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Wide —»— 1ig: Free Run Avg|Held: 10/10 TYPE| I Wbt
IFGain:Low #Atten: 30 dB petlP PR PP
Ref Offset’5.67 dB Mkr1 2.440 833 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 1.007 dBm
Log
Center Freq
00 2.441000000 GHz
Q:I
om0
R A / e StartFreq

100 A [T, 2.440000000 GHz

o \ EEET=D | eo—
- Stop Freq

2.442000000 GHz
-30.0

. WM ‘UW

400 CF Step
200.000 kHz
Auto Man

-50.0
00 Freq Offset
0Hz

70.0

Center 2.441000 GHz Span 2.000 MHz
& #VBW 300 kHz Sweep 1.067 ms (8001 pts)

Links ™ Q:)ﬁ_. il

Agilent Spectrum Analyzer - Swept SA

il RL RF ALIGN AUTO 01:59:54 PMMov 09, 2017
[center Freq 12.515000000 GHz #Avg Type: RMS weck[l23456| T requency
PNO: Fast —— 1tig:Free Run Avg[Held: 2110 THPE |IM Wit
IFGainLow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 5.67 dB Mkr2 21.791 GHz
10 dBidiv ~ Ref 20.00 dBm -46.914 dBm
fLog
Center Freq
00 12515000000 GHz
0.00 1
StartFreq
10,0 30.000000 MHz
00 -15.99 dBm|
- Stop Freq
25.000000000 GHz
300
-40.0 CF Step
’2 2.497000000 GHz
Auto Man
0D
00 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
f#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

&
1 Adgilent Spectrum Ana. . Links @ )f;\_. B
L
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FCC ID: DY7RS560

RF Conducted Spurious Emissions_2DH5 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 02:09:18 PMMNov 09, 2017
ICenter Freq 2.480000000 GHz #Bvg Type: RMS mAE[T23455 | | reduency
PNO: Wide —»— 1ig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB nerfP PPPPP
ot Offect 6,67 Mkr1 2.480 164 00 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 0.634 dBm
Log
Center Freq
0o 2.480000000 GHz
1
0.0 P el VAT
Lot \“J ety StartFreq
-10.0 IJNVM mﬂw‘\m“\ 2.479000000 GHz
00 ,/ \\ -19.57 dBm|
- Stop Freq
2.481000000 GHz
300
mmw‘u‘-‘"“"‘"’r WWW
400 CF Step
) 200.000 kHz
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA
I RL RF Sos  AC

STATUS

ALIGN AUTO

02,0930 PMMov 09, 2017

ICenter Freq 12.515000000 GHz \ #Avg Type: RMS WACE[l23456| T reduency
PNO: Fast —— 1tig:Free Run Avg[Held: 2110 THPE |IM Wit
IFGain:Low  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 5.67 dB Mkr2 24.991 GHz
10 dBidiv  Ref 20.00 dBm -46.176 dBm
fLog
Center Freq
0o 12515000000 GHz
0.0 1
StartFreq
100 30.000000 MHz
0.0 -18.37 dBm|
- Stop Freq
25.000000000 GHz
-300
400 CF Step
: 24| 2.497000000 GHz
Auto Man
500 '
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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FCC ID: DY7RS560

RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 02:12:02 PMMow 09, 2017
ICenter Freq 2.402000000 GHz #Bvg Type: RMS MACE23455 | | reduency
PNO: Wide —»— 1ig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB nerfP PPPPP
ot Offect 6,67 Mkr1 2.402 158 75 GHZ|[ ~ AutoTune
10 aBidiv  Ref 20.00 dBm 0.162 dBm
Log
Center Freq
0o 2.402000000 GHz
.1
000 W ¥
AT WW StartFreq
100 JrW W\(\M\ 2.401000000 GHz
/ \\\\,, 19,54 dEm
e Stop Freq
2.403000000 GHz
-30.0 (JJ \
P (i [t CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
=700
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA
i RL RF S0 AC

STATUS

ALIGN AUTO

02;13:14 PM Moy 09, 2017

ICenter Freq 12.515000000 GHz \ #Avg Type: RMS WAcE[{23456| T reduency
PNO: Fast —— 1tig:Free Run Avg[Held: 2110 THPE 1M Wit
IFGainLow  #Atten: 30 dB perfP PRP PP
Auto Tune
Ref Offset 5 67 dB Mkr2 23.686 GHz
10 dBidiv  Ref 20.00 dBm -46.269 dBm
JLog
CenterFreq
100 12515000000 GHz
0.00 1
StartFreq
100 30.000000 MHz
-19.84 dBm|
0 Stop Freq
25000000000 GHz
-30.0
-400 | CF Step
' 2 2497000000 GHz
Auto Man
500
00 Freq Offset
0Hz
-700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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FCC ID: DY7RS560

RF Conducted Spurious Emissions_3DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 02:14:57 PMMow 09, 2017
[Center Freq 2.441000000 GHz #Avg Type: RMS mactli23455 |  Freauency
PNO: Wide —»— 1ig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB nerfP PPPPP
ot Offect 6,67 Mkr1 2.441 143 00 GHZ|[ ~ AutoTune
10 dBiciv  Ref 20.00 dBm 0.726 dBm
Log
Center Freq
0o 2.441000000 GHz
1
0.00 y Tv W"U'
Lo eyt StartFreq
100 il M\'*me 2.440000000 GHz
. ,'/ \\ -19.27 dem
- Stop Freq
2.442000000 GHz
-30.0 /‘J \'\,
e
. e CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
=700
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF So0q  Aac SEMSE:PULSE ALIGN AUTO 02:15:10 PMMow 09, 2017 F
ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —— 1tig:Free Run Avg|Hold: 2110 TYPE| W] el
IFGainLow  #Atten: 30 dB perfP PRP PP
Auto Tune
Ref Offset 567 dB Mkr2 23.165 GHz
10 dBidiv  Ref 20.00 dBm -46.779 dBm
JLog
CenterFreq
100 12515000000 GHz
1
Q0o
StartFreq
00 30.000000 MHz
Aty -19.27 dBm|
- Stop Freq
25.000000000 GHz
-30.0
400 _ CF Step
’2 2.497000000 GHz
Auto Man
00
00 Freq Offset
0Hz
-700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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FCC ID: DY7RS560

RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

i RL RF So@  AaC SEMSE:PULSE ALIGN AUTO 02:17:00 PMMNow 09, 2017
ICenter Freq 2.480000000 GHz #Bvg Type: RMS MACE[T23455 | | reduency
PNO: Wide —»— 1ig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB nerfP PPPPP
ot Offect 6,67 Mkr1 2.480 165 25 GHZ|[ ~ AutoTune
10 aBidiv  Ref 20.00 dBm 0.772 dBm
Log
Center Freq
0o 2.480000000 GHz
1
0.oo "“VW v-w,
W [ S— StartFreq
10 ! M\Mﬂ 2.479000000 GHz
. ,/ \\ -19.23 dBm
StopFreq
2.481000000 GHz
30.0 .f \
ol [ CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

il RL RF a0 AC SEMSE:PULEE ALIGH AUTO 02:17:12 PM Moy 09, 2017 F
[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[1123456 requency
PNO: Fast —»— Ttig:Free Run Avg|Held: 2110 TYPE| I Wbt
IFGain:Low #Atten: 30 dB petP PRPRP
Auto Tune
Ref Offset 5.67 dB Mkr2 23.133 GHz
10 dBidiv ~ Ref 20.00 dBm -47.227 dBm
Log
Center Freq
08 12.515000000 GHz
Q.00 1
StartFreq
00 30.000000 MHz
200 -19.23 dBm|
e Stop Freq
25000000000 GHz
-30.0
400 _ CF Step
2 2.497000000 GHz
Auto Man
-A0.0
600 Freq Offset
0 Hz
-F0.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS

8.Restrict-band band-edge measurements




FCC Part 15.247_DA 00-705_Test Report

FCC ID: DY7RS560

I\-/Irgcsi:a Hopping | Freq. I[D dogvn(:]r Gain ?:g)cligg [ dBuEV/m] Detector [ dlé:]\q/i/tm] Verdict
DH5 OFF 2310.0 [ -45.65 2.00 0 51.610 PEAK 74 PASS
DH5 OFF 2310.0 [ -56.49 2.00 0 40.770 AV 54 PASS
DH5 OFF 2390.0 [ -45.87 2.00 0 51.390 PEAK 74 PASS
DH5 OFF 2390.0 [ -56.22 2.00 0 41.040 AV 54 PASS
DH5 OFF 2483.5 -45.83 2.00 0 51.430 PEAK 74 PASS
DH5 OFF 2483.5 -55.80 2.00 0 41.460 AV 54 PASS
DH5 OFF 2500.0 | -45.12 2.00 0 52.140 PEAK 74 PASS
DH5 OFF |[2500.0| -55.89 | 2.00 0 41.370 AV 54 PASS
2DH5 OFF 2310.0 | -45.64 2.00 0 51.620 PEAK 74 PASS
2DH5 OFF 2310.0 [ -56.52 2.00 0 40.740 AV 54 PASS
2DH5 OFF 2390.0 | -46.08 2.00 0 51.180 PEAK 74 PASS
2DH5 OFF 2390.0 [ -56.20 2.00 0 41.060 AV 54 PASS
2DH5 OFF 2483.5 -44.66 2.00 0 52.600 PEAK 74 PASS
2DH5 OFF 2483.5 -55.69 2.00 0 41.570 AV 54 PASS
2DH5 OFF 2500.0 [ -45.77 2.00 0 51.490 PEAK 74 PASS
2DH5 OFF 2500.0 [ -55.87 2.00 0 41.390 AV 54 PASS
3DH5 OFF 2310.0 | -46.54 2.00 0 50.720 PEAK 74 PASS
3DH5 OFF 2310.0 -56.51 2.00 0 40.750 AV 54 PASS
3DH5 OFF 2390.0 | -45.76 2.00 0 49.500 PEAK 74 PASS
3DH5 OFF ([2390.0| -56.21 | 2.00 0 39.050 AV 54 PASS
3DH5 OFF 2483.5| -44.89 2.00 0 50.370 PEAK 74 PASS
3DH5 OFF 2483.5 -55.66 2.00 0 39.600 AV 54 PASS
3DH5 OFF 2500.0 | -46.02 2.00 0 49.240 PEAK 74 PASS
3DH5 OFF 2500.0 [ -55.87 2.00 0 39.390 AV 54 PASS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF 506 AC SEMSE PULSE ALIGH AUTO 02:24:53 PMMov 09, 2017 F
l[center Freq 2.352000000 GHz | Avg Type: Log-Pwr WACE[T2345 6 requency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ] ekt
IFGain:Low  #Atten: 30 dB ver|P PPPP R
e Offect5.67 a5 Mkr3 2.390 000 GHZ Auto Tune
0 dBidiv_Ref 20.00 dBm -45.867 dBm
oo Q} Center Freq
0.00 {“\ 2.352000000 GHz
-10.0
=200 ( \
f StartFreq
00 ) 3 f 2.300000000 GHz
<00 sl " B ) RS TRy ey e | L L ,M, I J.,..J
00— — hd - -
00 Stop Freq
2.404000000 GHz
=700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MKR| MODE TRC| SCL E Y FUMCTION FUNCTION WIDTH FUNCTION V&LUE A M Man
1 I 2.402 0683 GHz 2,659 dBm I
Al N | || 2,310 000 GHz 45,664 dBm I
I N [F] 2.390 000 GHz ] Freq Offset
é | I ] OHz
& I I ]
7 N I ]
ey | I ]
o Il I ]
10 I ] ]
@ ' [ [ [ |
< >
MSG STATUS
Restrict-band band-edge measurements_2402_AV
Agilent Spectrum Analyzer - Swept SA
0 RL RF S0g  AC SEMSEPULSE ALIGH AUTO 02:25:04 PM Moy 09, 2017 F
[Center Freq 2.352000000 GHz | Avg Type: Log-Pur TRACE[T 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg[Hold: 110 THPE|M bl
IFGain:Low #Atten: 30 dB CETPFRFRF
ot Offeet5.67 dB MKr3 2.390 000 GHZ|| ~ AutoTune
10 gstdiv Ref 20.00 dBm -56.218 dBm
00 Center Freq
0.00 <} 2.352000000 GHz
-10.0 —
=200 f\
[ \ StartFreq
-300 [ 2300000000 GHz
-40.0 /
500 2 ’3 J
w00 StopFreq
' 2.404000000 GHz,
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.109 s (8001 pts) 10.400000 MHz
MKFR| MODE TRC| SCL = he FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
[l N | [f| = 2402050GHz| -10084dBm| [ [ ]
)l N[ [ f] 2.310 000 GHz 56492dBm| [ [ ]
I N[ [f] 2,390 000 GHz 56218dBm| [ ] Freq Offset
N - /0] 0 Hz
Y |
¢ Il
7
|
ey |
o] |
@ [ [ [ [ |
<
MSG STATUS




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S04 AC SEMNSEPLLSE ALIGH AUTO 02:25:49 PM Mov 09, 2017
[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency

PNO: Fast —— T1rig:Free Run Avg|Hold: 10M0 TYPE | otk

IFGain:Low #Atten: 30 dB pET|P FPFPP

Auto Tune
Ref Offset 5.67 dB Mkr3 2.500 000 00 GHz
1L%5|Bldiv Ref 20.00 dBm -45.124 dBm
10.0 1

Center Freq

am 2.489000000 GHz
-10.0 / \ 7—
ol \

o f \ StartFreq

\ 3 2.478000000 GHz
400 Y PR P TCT R YTRETRTAITT I (TP ORI ] FRCEFRTRL VRO TR NI |

500 -
0 Stop Freq
2500000000 GHz

=700

Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz

FUNCTION VALUE A Auto Man

MER MODE| TRC) SCL. Al FUNCTION FUNCTION WIDTH

X
1 I 2,480 134 00 GH

2334 dBm I
Al N[ [ f|  248350000GHz| 45834 dBm |
| N[ [f]  250000000GHz[  45.124 dBm I Freq Offset
4N [ E— I 0 Hz
5 I [ I
¢ Il I A |
7N [ E— I
¢ Il [ E— I
o [ I
10 I I A |
11 I I I N——
< >
MSG STATUS

Restrict-band band-edge measurements_2480_AV

Agilent Spectrum Analyzer - Swept SA

0 RL RF S0g  AC SEMNSEPLLEE ALIGH AUTO 02:26:01 PM Moy 09, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur RCE[15345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 510 THPE|M bl
IFGain:Low #Atten: 30 dB CETPFRFRF
ot Offeet5.67 dB MKr3 2.500 000 00 GHzJ| ~ AutoTune
10 dBidiv_Ref 20.00 dBm -55.888 dBm
00 Center Freq
0.00 i 2.489000000 GHz
-10.0 < \
=200
/ \ StartFreq
300 7 \ 2.478000000 GHz
-40.0 \
-50.0 2 3‘
w00 StopFreq
' 2.500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MKFR| MODE TRC| SCL = he FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
(0 N | [f|  248003500GHz|  -10.263 dBm| ]
)l N[ [ f] 2.483500 00 GHz 55801 dBm ]
I N[ [f] 2,500 000 00 GHz 55,838 dBm I Freq Offset
I ]
4 || 0 Hz
5 I B ]
6 I B ]
7 I B ]
g I B ]
9 I B ]
10 I B ]
@ ! ! ! |
< >
MSG STATUS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: DY7RS560

Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC SEMSEPULSE ALIGN AUTO 02:28:22 PMMov 09, 2017

llcenter Freq 2.357000000 GHz Avg Type: Log-Pwr wacE[izo45g|  Freduency
PNO: Fast —— T1rig:Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Law #Atten: 30 dB ceflP FRFRF
ot Ofeet 567 dB Mkr3 2.390 000 GHZ Auto Tune
10 gBtdiv Ref 20.00 dBm -46.075 dBm
100 Q‘ Center Freq
0o / \ 2.357000000 GHz
-10.0 ]
=200
] StartFreq
500 ) 3 [ 2310000000 GHz
0.0 wF e b KO PO P W I O VRPRPETI RTF WYY AP L (PRI NTY T WTIPRRR Y (PPN I PR Y M m J
o wduomeiialy ' e Wit ‘
00 Stop Freq
2.404000000 GHz
=700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR| MODE TRC| SCL E Y FUMCTION FUNCTION WIDTH FUNCTION V&LUE A M Man
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@ - [ [ [ |
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MSG STATUS

Restrict-band band-edge measurements_2402_AV

Agilent Spectrum Analyzer - Swept SA
] RL RF S08  AC

SEMSEPULEE ALIGNAUTO 02,239,234 PMMov 09, 2017

ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur WACE[12345g|  Freduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 110 THPE|M bl
IFGainLow  ®Atten: 30 dB verfF FPPF R
ot Offeet5.67 dB MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBidiv_Ref 20.00 dBm -56.195 dBm
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f \ StartFreq
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/ .
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w00 ’ / StopFreq
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Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKFR| MODE TRC| SCL = he FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
(N[ [ f] = 2402003GHz|  -13.355dBm
)] N[ [ f|  2310000GHz[  56518dBm
I N[ [f] 2,390 000 GHz 56,195 dBm Freq Offset
. 0 Hz

= O0W0O-~-1 A

LA ey

=
w
7]
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FCC ID: DY7RS560

Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 02:30:10 PM Mov 09, 2017 F
|[center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| M ekt
IFGainlow  #Atten:30 dB verfP PPPPP
Auto Tune
Mkr3 2.500 000 00 GHz
Ref Offset 5.67 dB
9dBidiv_Ref 20.00 dBm -45.767 dBm
100 7 |‘- Center Freq
0.00 2.489000000 GHz
-10.0 // \ I
-20.0 / \
\ StartFreq
30 5 5 5] | 2478000000 Gz
-ADD “"._‘d.:‘v- b B LL Taatde b o oL Jebin b caloban pb i Ll e ” bk b rrwmY 1‘1""""‘“““‘ PR ™ |L
-50.0
0 Stop Freq
2,500000000 GHz,
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz,
MKR| MODE TRC| SCL E Y FUMCTION FUNCTION WIDTH FUNCTION V&LUE A M Man
il N 2.480 051 50 GHz 1.265 dBm ]
Pl N || F 2.483 500 00 GHz 44,658 dBm ]
I N[ [Ff] 2,500 000 00 GHz 45767 dBm ] Freq Offset
] ]
4 0 Hz
5 ] ]
g | ] .
7 ] ]
¢ Il ] ]
ol ] ]
10 I - ] ]
@ | [ | [ |
< >
MEG STATUS

Restrict-band band-edge measurements_2480_AV

Agilent Spectrum Analyzer - Swept SA

0 RL RF S0g  AC SEMNSEPLLEE ALIGH AUTO 02:30:21 PM Moy 09, 2017
I[Center Freq 2.489000000 GHz | Avg Type: Log-Pur WacE[ 23456  requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 510 THPE|M bl
IFGain:Law #Atten: 30 dB CETPFRFRF
ot Offeet5.67 dB MKr3 2.500 000 00 GHZ|[ ~ AutoTune
10 :IBldiv Ref 20.00 dBm -55.865 dBm
00 Center Freq
0.00 ] 2.489000000 GHz
-10.0 /ll
200 ™,
/ N\ StartFreq
0o 7 \ 2.478000000 GHz
-40.0 \
2 ) —
-50.0
&0 N J> StopFreq
' 2.500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2200000 MHz
MKFR| MODE TRC| SCL = he FUMCTION FUNCTION WIDTH FUMCTION WVALUE m Man
(0 N | [f|  248004325GHz|  -13.297 dBm| ]
pl N | [f 2.483500 00 GHz 55690 dBm ]
N [Ff] 2.500 000 00 GHz 55885 dBm ] Freq Offset
4 ] ] 0 Hz
5 I B ]
6 I B ]
7 I B ]
g I B ]
9 I B ]
10 I B ]
@y [ ! [ [ |
< >
MSG STATUS
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FCC ID: DY7RS560

Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC SEMSEPULSE ALIGN AUTO 02:31:17 PMMov 09, 2017

llcenter Freq 2.357000000 GHz Avg Type: Log-Pwr wacE[izo45g|  Freduency
PNO: Fast —— T1rig:Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low  HAtten:30 dB ceflP FRFRF
Auto Tune
Ref Offset 5,67 dB Mkr3 2.390 000 GHz
19 dBioiy_Ref 20.00 dBm -45.760 dBm
10.0 <1 CenterFreq
0.00 /ﬁ\ 2.357000000 GHz
-10.0 ,
200
[ StartFreq
500 ] 2310000000 GHz
00p2 j3 4
AR WP T TR PR | dalad i PRV TR bia i b Llbell o ate dliadend ol Ll ) VP TR
L [ o itk o A et
. Stop Freq
2.404000000 GHz
=700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC SCL X Y FUMCTION FUNCTION WIDTH FUNCTION VaLUE A M Man
(I N[ [F] 2402026 GHz] 1,571 dBm ]
pd N | | f|  2310000GHz| 46537 dBm ]
N | [f] 2390000GHz| 45760dBm ] FreqOffset
g [ | I ] OHz
¢ I - ] ]
7l I ]
¢ Il I ]
ol I ]
10 I - ] ]
@ - [ [ [ |
< >
MSG STATUS

Restrict-band band-edge measurements_2402_AV

Agilent Spectrum Analyzer - Swept SA
] RL RF S08  AC

SEMSEPULEE ALIGNAUTO 02:31,29 PMMov 09, 2017

ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur WACE[12345g|  Freduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 110 THPE|M bl
IFGainLow  ®Atten: 30 dB verfF FPPF R
ot Offeet5.67 dB MKr3 2.390 000 GHz|| ~ AutoTune
10 dBidiv_Ref 20.00 dBm -56.206 dBm
00 Center Freq
0.00 % 2.357000000 GHz
-10.0
=200 %\
/ \ StartFreq
300 2310000000 GHz
/ :
-40.0 [
2 3
-50.0
w00 ’ J StopFreq
' 2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKFR| MODE TRC| SCL = he FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
0 N | [F|  2402003GHz|  -13.385 dBm
)d N| [f] 2310000GHz| 56506 dBm
III-E 2,390 000 GHz 56,206 dBm Freq Offset
0 Hz

= O0W0O-~-1 A

LA ey
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w
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FCC ID: DY7RS560

Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0R AC SEMNSE:PULSE ALIGN AUTO 02:32:03 PM Moy 09, 2017

Icenter Freq 2.489000000 GHz | Avg Type: Log-Pwr mace[lozase |  Freauency
PNO: Fast —»— Trig: Free Run Avg[Hold: 10/10 TYPE|IM it
IFGain:Low #Atten: 30 dB pETlP FRFFPP
o Offeot5.67 B MKr3 2.500 000 00 GHzZ Auto Tune
10gBidiy_Ref 20.00 dBm -46.015 dBm
100 jf Center Freq
0o / \ 2.489000000 GHz
-10.0 / \
e \ StartFreq
300
2.478000000 GH
-40.0 \ 2 3 ’
. ‘u. M- Al Lo " Lo e ko oL 1l ey U | FETPeRe Lol |
500 b hashi -
00 StopFreq
' 2,500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts) 2.200000 MHz
MKR MODE| TRC| SCL ® ks FUMCTION FUMCTIOM WIDTH FUMCTIOM WaLUE A~ M Man
| 247996625GHz|  1404dBm| |
| 248350000GHz|  44886dBm| | ]
N | Freq Offset
- = 0 Hz

Restrict-band band-edge measurements_2480_AV

Agilent Spectrum Analyzer, - Swept SA

i RL RF S0Q  AC SEMSE PULSE] ALIGH AUTO 02:32:15 PMMNov 09, 2017
[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 510 THPE | M bbbt
IFGain:Low #Atten: 30 dB pET|P FRRREFR
Auto Tune,
Ref Offset5.67 dB Mkr3 2.500 000 00 GHZ
10dBidiv__Ref 20.00 dBm -55.871 dBm
og
1o Center Freq
0oa 2.489000000 GHz

—

100

o I o
/ \ Start Freq

-30.0 / \ 2.478000000 GHz|
-40.0 |

-50.0

00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 5 (8001 pts) 2.200000 MHz,
MER MODE TRC| SCL = N FUMCTIOM FUMCTIOM %WIDTH FUMCTION WALUE m Man
Wl N | [f]  248000476GHz| 13338dBm|[ | 0 [ |
| 248360000GHz| 66661dBm| | [ |
2,500 000 00 GHz 56871dBm| | 000000 00| Freq Offset
I N A ] 0 Hz
]




